HYUNDAI

Contract No.
o INSPECTION CERTIFICATE
HYUNDAf CORPORATION STEEL
L/C No. 3, Jungbong-daero, Deng-gu,
Head Office ncheon, 22525, S, Korea
P/O No. .
322016100321 EN 10204(2004) TYPE 3.1 Certificate No. IH20161203228 - 1
Commodity H~BEAM Clags Cert. No.
HOT ROLLED WIDE FLANGE BEAM ASTM
Specification IAS72 G50/A892/CSA G 40.21-13 50WM Date of Issue
(345WM) PARA MATERIAL DE VIGA____ | 2016-12-19
Picces Chemical Composition (%) Tensile Test lm__—pact Test (V—notoh) A ;
Dimensions . ] ) etmarks
& Length Heat No. Weigh C|[Si|Mn] P |S il,i ’g? {}l Nb | 8n jcel!) Szf:rfg& Yield point{ Elongation!?’ ;letl_d AVG 1 2 3 {{impact Specimen Sizs)
(ko) X100 ] x1000 | X100 X1000 %100 % e =
STXG~173Xa4 70 273 37 76.0] 0.79
40.00 FT 194266 | ;080] 14 19 5% 9 § "y g 44 N M 27 a7 26.5 0.7
2T X6-1/2X44 Ty I R 36 6.0 0.76
40.00 FT E 194267 | g990f 19 19 57 13 9 y4 4o 44 | 10 27 364 2.8 0.7
5TX6—1/2%44 3 7 R 364 35.5 0.74
40.00 FT F194295 | oa94 T4V 5418 7 T4 43l 44 ] 0§ 28 38 25.0] 0.74
51X6-1/2%44 75 53 4 398 6.0, 0.7
40,00 FT 194299 |4y g70f 19 19 54 19 7 g g 44 | 19 29 392 26.5 0.7
5TX6—172%50 70 L7 364 6.0 0.71
40.00 FT 194280 | o o7of 14 19 64 19§ 5 45 o1 34 366 26.5 0.7
%ng ;/Taxso E1g4282 | o 70 19 17 6§ 21| 13 2 g 1| 22 36 gg gi-” 8';’.
GTX6—1 /%50 3 L 37 5.5 0.73
40,00 FT £194285 | 1 ga] 19 14 89 29 9 19 13 M3 379 2618 0.72
5aXOXTH 5 7 545 387 56.5 0.70
40.00 FT N 035479 | g 7,0 1§ 14 93 2§ § 14 19 1 19 39 548 383 26.0] 0.70
54XOX76 Pl R B E 536 382 56.00 077
40.00 FT NO384BO | go7gf 18 14 98 271 1) "2 44 44 I 1] 40 534 380 26.5 0.71
7

SUB TOTAL 62,694
(Note) (1) Ceq: {CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15) (2) Gauge length : 200 mm {3) Yield Ratio = YP/TS

5. C. Adn

General Manager of Q.A Team

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER

HMS | 102(A)~3a
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